FROM :A%Y.P.-SALES DEPT 83 533 4900 19603, 34~-11 P5: 26 #6886 P.@2/15
h 12 HP 38" TRACTOR - MODEL NUMBER YF1238A
SCHEMATIC :
* -
RED OI,I'I'O BLAGK
BATTERY
RED
FUSE 30 AMP. . STARTER

SOLENOID
IGNITION SWITCH | - fm e .
' W !
_—:*O%OL"—“—“
t ' .
-_— el -
d 7. . CLUTgH/BHAKE . :
o (PEDAL UP) | Z .. SVSV%&H
BLACK ATT'MENT CLUTCH L
(CLUTCH OFF) (NOT OCCUPIED)

BLACK

IGNITION
UNIT

RED

ALTERNATOR
N 20 VOLTS AC (MIN)

3 AMPS DC
@ 3600 APM
(BATTERY IN LINE)

NOTE

YOUR TRACTOR IS EQUIPPED
“WITH A SPECIAL ALTERNATOR
SYSTEM. THE LIGHTS ARE NOT
CONNECTED TO THE BATTERY, .
" BUT HAVE THEIR OWN -
ELECTRICAL SOURCE. T
P, BECAUSE OF THIS, THE BRIGHT- :
IONITION SWITCH NESS OF THE LIGHTS WILL FEADLIGHT
POSITION CIRCUIT CHANGE WITH ENGINE SPEED. - SWITCH
s T AT IDLE THE LIGHTS WILL DIM. OFF)
* AS THE ENGINE IS SPEEDED UP, .
ON Bl THE LIGHTS WILL BECOME .

_START | Bss THEIR BRIGHTEST. : : ‘ [J "
I L ontiensusmars /),
—— CONNECTIONS —O—— REMOVABLE moved for servicing of unlt, they should

: : CONNECTIONS o replaced to properly secure your wiring,

sawps ~ALTERNATOR
@ 11 VOLTS AC @ SBOD RFM, "

LIGHTS |




FROM :A.Y.P.-SALES DEPT

12 HP 38" TRACTOR - MODEL NUMBER YF1238A

DECALS

1

KEY

803 B33 4900

3

15

11

1903, 04~11

85:27 #6586 P.03/15

\.
J

12

PART DESCRIPTION
NO.. NO.
1. 109821X Ee)cai, Instruction, Operating (Eng./
r. :
2 124132X Decal, Hood, Stripe L.H.
3 124151X Decal, Hood, Stripe R.H.
‘5 124051X Decal, Side Panel
6 123689X Decal, Fender
8 133795 Decal, Caution.
WHEELS & TIRES

,

KEY ‘ PART

"NO.

9
b

T2

14
18

NO.

101892X
121349X
109820X
121549X
105807X
136809
"132704-

KEY PART

NO.

O NG AWM=

NO. :

- 59904 -

106108X361
106732X361
104757X
9040H

121748X

DESCRIPTION

Decal, Clutch/Brake
Decal, Danger .
Decal, Rotating Blades.
Decal, Caution, Battery
Decal, Stripe, Grill
Manual, Parts
Manual, Operators

DESCRIFTION

Cap, Valve

Stem, Valve

Fitting, Grease

Tire, Rear

Tire, Front

Tube, Rear (Qpt. Serv. items Only)
Tube, Front (Opt, Serv, ltlems Only)

-Rim, Assembly, Rear

Rim, Assembly, Front

Cap, Axle

Bearing, Flange (Front Whesls
Only)

Washer 25/32 x 1-5/8 x 16 Ga.



05:27 #686 P.04/15

1903, 84-11

803 533 4900

-SALES DEPT

REPAIR PARTS

FROM :A:'Y.P.

12 HP 38" TRACTOR ~ MODEL NUMBER YF1238A

ELECTRICAL

@

LKLY

@




FROM :A.Y.P.-SALES DEPT

REPAIR PARTS

883 533 4900

1903,84-11

12 HP 38" TRACTOR - MODEL NUMBER YF1238A

ELECTRICAL

KEY
NO.

FART
NO. -

7662J
110869X
132017
122147X
110712X
109553X
4406R -
108824X
10090400
73350400
74780408
73510400
4799J

11050400-

131563
132202
104445X
4207J
74760412

19091018

73220400
121265X
10040400
109081X
123620X
124211X

. 7192J

121305X
17021008
74641008

73851000 .

4171R
121264X

DESCRIPTION

Bulb, Light

Harness, Light Socket
Harness, Ignition
Key, Molded

Switch, Light

" Switch, Interlock

Switch, lgnition

Fuse, 30 Amp

Wasther, Lock 1/4

Nut, Hex Jam 1/4-20

Bo!t Hex 1/4-20 x 1/2 Grade 5

Nut, Keps 1/4-20

Cable Assembly

Washer, Lock, Ext Tooth 1/4
Cover, Terminal

Cabie, Battery

Switch, Interiock )

Cahle, Battery

Bolt, Hex 1/4-20.x 3/4

Washer 9/32 x §/8 x 16 Gauge

Nut, Hex 1/4-20

Baﬁery 12 Volt, 25 Amp. .

Washer, Lock, Heavy Halical Sprmg
Solenoid

Covoer, Switch Key

Nut, Ignition

Cable Tie -

Swiich, Seat

Scrow, Hex Tapping #10-24 UNC x 1/2
Scraw Slotted Pan Head #10-32 x 1/2
NUt, Keps #10-32x 1/2. )
C||p, Insulated

Caps, Battery

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm .

25: 27

#686 P.B5/15




FROM :R.'Y.P.-SALES DEPT 803 533 4500 1903, 094-11 B5:28 #5686 P.@6/15

38A

. e
o (o g * (w0 (0)

. 3
ot @;‘m = (e

12 HP 38" TRACTOR - MODEL NUMBER YF12

10

REPAIRPARTS
CHASSIS AND ENCLOSURE



#6686 P.@7/15

P5: 28

1903,04-11

803 533 4800

-SALES DEPT

FROM :A.Y.P.

W $°6Z = §oul | seyoul g A u) ueMB suoisuetp yusuodtuos :m‘ F40N

) 91~ B/E Ysm/m X8 3007 NN
) "H'Y ‘suan
vfe X 91-9/g eBeuien Yog

H'H I0Ald Wwsy 1ayoeig

HT oAld "wsy Yayoeg

deus *Bujysng

Isaiic0- ‘peg

idand eury ‘dpo

BlluD wsy deng

. 'H'H pooy ‘eBuy

"H™] PooK "sBuiy

‘HT “lWisy jeusy epig

feulefey

Lb0° X OL/G X BfS Loy Jousep

- lejadg ‘masog
H'd "wsy [sued spig
lUsyy aypey

Buudg “aupeiay
850 ‘dile|y

uieiq Aiepeq ‘aqny

. Mejeg ‘ssen
“deug ‘Buysng

WNoW Yamg eyoelq-

11ds Yeoeds

uojssaidwod ‘Bupdg

weo 'duig

02Z-/| 6BuB|4 Xa 'InN
8/€-1 X 02-¥/1 eBeuen Yioq
"B Y1 X | X 28/8) Jaysem
"BD 2L X9L/E-1 X 2E/L) soysepm
Z/1 007 ‘“usysepp

"BD 91 X b/E X 2845 laysep
djiseld JBwwiol

Pooy tedwing

Buimesg 1eap ‘plajug

| Yesg 'uet

deqmes

Alquisssy sisseuo

NOLLdIHOSTQ

V8ETIJA mNm‘E:‘z T3A0WN - HOLOVYHL .8€ dH 21

080088 b6
X092804 £6
9090%1Z. Z6
LIGVEL 1§
_BI9YEL 06
XB20VZ, 68
149281 98
HiS/Z 4B
SOSXSP/E01 o8
X262S0| g8
 XZ6/501 8
GOSX6269G1 €8
X9oLe/2l Z8
Y9662t 18
XiEL2L 08
SOSX.Z690t 64
£1£821 87
HIZBY 4L
X965601 97
XBEZEO} GZ
996621 b
X8Y2iZl 89
Xavzizl 29
X6v2izi 99
X0SZizl g9
XIS2IZL to
X9.6621 £9
HLP0G0ZL - 29
VI9iEi6} &9
TI6LLLEL &b
00804001 8%
81216061 bb
X8i8l2l &b
X8E692} 2t
€5682}+ it
1GviEl O
998/21 6€
YEOSEL gE

‘ON "OM
JHYd A3

z/ixal

- “8fe Buiow peauy) ‘pesy Jeusep xoH MQIOS  BOBOBPLIL /€
2L X ¥2-0L4 Budde] xelt ‘metog 80012041 98
VX 02¥/L "lOIPYL 'MeI0S  ZipOGPLL cp
. 8" eury Hereg e
Alquessy pool{ G0SXZBaG0| zg
eso} ‘dweis X84821 g
1end s X20260L o0F
: jand “ded X6YSeZL 62
OB XB/LXZEM6 IBUSBA  BLPIBOBE B
B/LXElZ/LXoH od  pigossy. iz
4811 ‘fezeq 452281 og
Loywmg exorig X9€2801 oz
- BO 0L XP/EXZE/RL JSUSBA 0121616} g
Hoousi| “Youms espeig 08808} EZ
H 'suen X19€801 g2
02-b/L 1NN Ted X290801 |2
SSE0DY 4OA0D X¥6ll2t 02
"H'H yseQ ‘ldued Xie0reL 61
. “HT'useq ‘leed - Xgogszzl  8)
v/Exgl-gfe ebewes og  soo0l)izs ZL
H'H 988m004  S0SX39pSo) Bl -
‘HT ISeH00]  GOSXSOPSOL §i &
_Jepinoys “jog XBL0LEE L
Japusd ‘1exokig XEZ8601 €l
2 X9l-8fe Buloy pealy) Jeysepm’xaH ‘masog 80906v21 21
A 91-8/€ IOUMCID IDN  0D00STEZ 1L
8€ Bunjol peady ) Jeusepm xel 9jog 2108202 Q)
TOZLXGi/EL X 2E/E) BYSBM ZIELElEL 6
lepued S0SXSiB60L €
1eeg ‘Gudg XIGLP2L L
81-0L/8 YOOUMGID DN (0S089E! g
8i-91/5 Japinoys ‘og X626501 &
_ 1Bag Jond evoRIg X9509Z| ¥
I X91-8/8 Bujjoy peawy] Jeuses'xeH ‘Meiog ‘91906t2L €
1t edAl /e X 91-5/8
Bulliok pesiy . Jeusepr'xsy ‘Maiog 2Lo06vLL 2
eag X8zvizL |1
‘ON  ‘ON
NCLLdIHOS3a luvd A3
JHNSOTONI ANY SISSYHD
S1HVd Hivd3y




803 533 4900 1983, 84-11 85: 29 #6886 P.08/15

FROM :A.Y.P.-SALES DEPT

REPAIR PARTS _
| 12 HP 38" TRACTOR - MODEL NUMBER YF1238A

DRIVE

| OPTIONAL EQUIFMENT
. Spark Arrester

A B ¢ b E F 6 K M N

?‘9 ?25 ?29 B2 ?u ?45 ?zs‘?z&?is?w

& =72 B2 @6 SR &M
S20 & 20

12



FROM :A.Y.P.-SALES DEPT

REPAIR PARTS .
12 HP 38" TRACTOR - MODEL NUMBER YF1238A

DRIVE

'KEY ' PART

NO.

[y

SO 0N M RN

1

NO.

134825

13280324 -

10040700
71170764
125907X

73800600

2751R

123075%
125593X
17490620

10040400
123074X
120898X

74760644
73680600
19211616

. 123666X

12000028
108167X

74760616
17490512

19112016
© 133007

19132012
121520X
74760612
106933X

- 124461X

71040412

105701X
76020416
19151216

DESCRIFTION

Engine, Briggs & Stratton, Model
Ng?,zaamf 9
Pulley, Engine

Nipple, Pipe 3/8 NPT x 3"

" Washer, Lock 7/16

Bolt, Hex 7/16-20x 1-1/4

V-Belt, Drive :

Locknut, Mex 3/8-16 UNC ZN

Clip, Fuel Line

Keeper, Belt, Engine .

APAI;IQ), Drain Qil (Order From Engin
g.

Muffler

Gasket

Screw, Hex Washer Thread Rolling
3/8-16x 1-1/4

Washer, Lock 1/4

Pipe, Exhaust 180 Degrees -
Transaxle Dana, 6 Spesd, Model

- No. 4360-7

Bolt, Hex . 3/8-16 x 2-3/4

Nut, Crowniock 3/8-16

Washer 21/32x 1x 16 Ga
Pulley, Transaxle

Ring, Retainer

Bracket, Transaxie

Bolt, Hex 3/8-16 x 1 '
Screw, Hex Washer Thread Rolling
5/16-18 x 3/4

Washar 11/32x 1-1/4 x 16 Ga.
Stop, Throttle 2700 RPM

Washer 13/32 x1-1/4 x 12 Ga.
Strap, Torque, Transaxle

Bolt, Hex 3/8-16 x 3/4

Knob, Shift

Rod, Shift )
8Bolt, Fin Hex 1/4-28 UNF x 3/4 Gr.

Washer, Shift Plate
Pin, Cotter 1/8 x 1
Washer 15/32x 3/4x 16 Ga.

803 533 4900

13

1903,.94-11

KEY PABT
NO, NO.

44 104777X
45 17490612

46 19131312
47 - 134683
48 108070X
49 4470J

50 '123674X
51 127783
52 123786X
53 74760624
54 105709X
55 110812X
56 12000039
57 105710X
58 76020412

- 80 131867
" 61 108888X

62 78350600
83 19131318
64 128904
83 71673

72 10040500
73 71070510
77 109802X
79 12000001
85 110422X
86 105706X
87 123205X
88 120183X
92" 108919X
93 19091210
94 11050600
98 121851X
99 13200300
. 127275X
127274X

- E-Ring

25: 23 #6586 P.09/15

DESCRIPTION

Beilt, Retainer

Screw, Hex Washer Thraad Rolling
3/8-16 x 3/4 . : :
Washer 13/32 x 13/16 x 12 Ga.
Keeper, Belt, Engins )
Retainer, Belt

Spacer )

Idier, Flag

Pullsy, Idler

Arm, Idler

Bolt, Hex. 3/8-16 x1-1/2

Spring, Return Clutch ‘
Wagher, Hardened

Ring, Klip

Link, Clutch

Pin, Cotter 1/8 x 3/4

Rod, Brake

Spring, Rod, Brake -

Nut, Jam 3/8-16 '

*Washer 13/32 x 13116 x 16 Ga.

Rod, Brake, Parking

Cap, Plunger

Shatt, Foot Pedal

Cover, Pedal

Washer 25/32 x 1-1/4 x 16
Pin, Roll 316 x 1 :
Key, Square 2.5.x .1845/.1865

" Washer, Lock Hvy Helical Spr, 5/16

Screw, Hexhd. Cap 5/16- 18 x 5/8
Spacer .
Spring, Brake

Bearing

Retainar, Belt

Bearing, Nylon

Plate, Shift -

Washer 9/32 x 3/4 x 10 Ga.
Washaer, Lock, External Tooth 3/8
Spark Arrester

Elbow, STD 90°° 3/8-18 NPT
Keeper, Belt, L.H,

Keeper, Balt, R.H.

NOTE: All compenent dirﬁensions given in U. 8. inches.
1inch = 26.4 mm



FROM :®.Y.P.-SALES DEPT 803 533 43520 1903.24-11 B5:29 #5686 P.10/15

REPAIR PARTS

_ 12 HP 38" TRACTCR - MODEL NUMBER YF1238A
' STEERING AND FRONT AXLE
13 &>

14




FROM :R.Y.P.-SALES DEPT 803 533 4908 1983.94-11 ©5: 30 #6886 P.11/15

REPAIR PARTS | |
: 12 HP 38" TRACTOR - MOD_EL NUMBER YF1238A

STEERING AND FRONT AXLE

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. - 3 ) ~ NO. NO, i T
1 123042X013 Dash 28 124034X Gear, Sector
2 74180812 Serew, Truss Head 5/18 -18 x 3/4 29 124035X Shaft, Support
3 73510500 Nut, Keps 5/16 -18 " 30 12000029 Aing, Kiip
4 109816X Nyliner, Snap-in 31 57079 . Washer
5 182771 Control, Throttle . 32 132614 Shalft, Stearing
6 17720410 Screw, Hex, Thread Cutting - 36 127501 Shaft, Pitman
1/4 - 20 x 5/8 TY23 - 39 74011056 Bolt, Hex 5/8-11 x 8-1/2
7 126684X Washer 5/8x 1/4 x 16 Ga. 40 133988 Axle, Front
8 124418X. ' Boot, Steering 41 110438X Spacer, Bearing, Front Axle
9 124464X011 Saddie 42 73601000 Nut, Hex Jam 5/8-11
.10 17490608 Screw, Hex, Washer Head Thread 45 3366R Bezring
Rolling 3/8-16 x 1/2 46 130465 Rod, Tie
11 2751R Clip, Fuel Line 47 126847X Bushing .
13 121584X Insert, Steering Wheel 48 19131416, Washer 13/32 x 7/8'x 16 Ga.
14 7810H Locknut, Center 3/8-24 49 76020412 Pin, Cotter 1/8 x'3/4
15 19183808 Washer 13/32x2-3/8x8Ga. . 50 10040600 Washer, Lock 3/8
18  121472X Whael, Steering ‘ 51 73610600 Nut, Hex 3/8-24
17 104820X Adapter, Stearing Wheel . 52 130468 Link, Drag
18 10040400 Lock Washer 1/4 83 135227 Spindle, LH.
19 71070410 Screw, Socket Hex 1/4 x 20 x 5/8 54 135228 Spindle, R.H.
22 17431008 Screw, Hex Tappin 61 121749X Washer 25/32 x 1-1/4 x 16 Ga.
- #10-16 x 1/2 Type ABTPS 67 121748X Washer 27/32x 1-1/4 x 18 Ga.
24 132196 Bushing, Steering 68 19272016 Washer 27/32 x 1-1/4 x 16 Ga.
25 124036X Bracket, Steerin 69 121232X Cap, Spindle : N
26 17490612 Screw, Hex Washer Haad, Thread - 71 132624 Pin, Axle 5/8 x 1.55/1.54 Ly,
Rolling 3/8-16 x 3/4 Type TT : 72 6855M Fitting, Grease
27 6266H Bearing, Thrust

NOTE: All component dimansions given in U.S. inches,
. 1inch = 25.4 mm :

15



FROM :R~.Y.P.-SALES DEPT 8B3 533 4900 1903:04-11 B5: 30 #6886 P.12/15
REPAIR PARTS
' 12 HP 38" TRACTCR - MODEL NUMBER YF1238A

38" MOWER




803 533 4900 1903.04-11 25:31 #E86 P.13/15

FROM =ﬁ.Y.P.—SﬂLES DEPT

REPAIR PARTS -
12 HP 38" TRACTOR - MODEL NUMBER YF1238A

- 38" MOWER

KEY PART DESCRIPTION KEY PARYT DESCRIPTION
NO. No. ' NO. NOQ.
1 129365 Mower Assm. . .
2 73680500  Nut, Grownlock 5/16-18 o . 45 73880600  Nut, Crownlock 3/8-16
3 72140506 Bolt, Carriaae 5/16-18x3/4 46 131290 Belt '
4 76314 Runner, . H. o 47 133502 " Spacer, Retainer
5 110485X Bearing, Ball, Mandrel . 48 133503 Stiffenar, Arm idier
6 128774 Housing Asm., Mandrsl Vented 49 120183X Bearing, Nylon
g machd) ) 50 122507X Shaft Asm,, Lift
7 129895 earing, Ball : 51 105767X Pin, Groove
8 133172 Shaft and Bearing Asm. (includes 52 109413X Grip, Handlg .
Key No, 7) . e 83  124526X Button, Plunger
9 127842 Blads, Mower, High Performance 54 122364X Plunger, Lever
10 129962 | Washer, Hard, Mower, Vanted 65  128512X SprinE . -
11 10030860 Washer, Lock Hvy 3/8 56 -122514X Rod, Lever )
12 850857 Bolt, Blade 3/8-24x 1-1/4 Gr.8 57 12000002  Ring, E
18 128961 Strip'per, Mower, Vented 58 19211416  'Washer 21/32x 7/8 x 16 Ga,
14 108736X Shield, Deflactor 58 131288 Rod, Brake, R. H. .
15 106735X Rod, Hinge 60 131289 Rod, Brake, L. H,
18 105896X Bracket, Deflector, Mower 61 76020312 Pin, Cotter 3/32 x 3/4
17 110452X Nut, Push . 62 133551 - Rod, Pivot
18 106734X ‘Spring, Deflector - 83 133504 Rod, Clutch, Secondary
19 19111016 Washer 11/32 x 3/4 x 16 Ga. .- 64 72110814 Bolt, Carriage 3/8-18 X 1-3/4
20 105304 Cap, Sleeve 65 - 133550 Fod, Clutch, Primary
21 128772 Runnsr, AL H. - - 66 73350600  Nut, Hex Jam 3/8-16
22 19111216 Washer 11/32 x 3/4 x 16 Ga. : 67 133205 Trunnion 3/8-16.
23 78158 + Bolt, Mandrai 68 4497H 'Retainer, Spring
24 4939M Retainer, Spring e 69 127498 Bushing
25 74600636 Bolt, Hex Hd. 3/8-16 x 2,25 70. 128759 Sprin% :
.26 19131612  Washer 13/32x 1 x 12 Ga, 71 133573 Arm, Clutch Primary Assm,
27 127218 Link, Front : 72 108933X Knob
28 73350800 Nut, Jam Hex 1/2-13 73 121748X Washer 25/32 x 1-5/8 x 16 Ga.
29 130171 Trunnion 74 12000029 Ring, Klip '
30 73800800  Locknut W/Wsh 1/2-13 unc © . 75 128903 - Bolf, Shoulder
31 135388 Lift, Link, B, H. 76 127845 . Keeper, Spring _
32 135563 Pin, Roll 5/16-1-1/4 ‘ 77 127847 Arm, Cluich, Secondary
33 130832 Arm, Suspension, Rear : 78 131870 Spring, Return ;
34 134619 Link, Lift, L. H. 79 130840 Brake Assm., Mower, Vented
38 133840 [dler Arm Asm. 80 17490512 Screw, Hex, Thd. Hol. '
39 120963 Washer, Spacer Mower, Vented : 5/16-18 x 3/4
40 129208 Pulley, Mandrel, Single — 131455 Deck, Complete Mower
41 73050900  Nut, Flangelock 9/16 =~ 130794 °  Mandrel Ass. (includes Key #s 6-8,
42 131494 Pulley, tdler, Fiat | 10-12, 39 and 41)

43  122052X a;)acer, Retainer 1-3/4

44 19131612 asher 13/32x1x 12 Ga. -NOTE: Ail component dimensions given in U.8. inches,

1inch = 25.4 mm.

17



FROM H'i'lv. Y.P.-SALES DEPT 863 533 4500 1903, 84-11 25: 31 HESE P.14/15

REPAIR PARTS

- 12'HP 38" TRACTOR - MODEL NUMBER YF1238A
‘TRANSAXLE DANA-MODEL NUMBER 4360-7 -
TRANSAXLE ‘ ‘ : ‘

‘ ' - ALL WARRANTY REPAIRS MUST BE
. ' PERFORMEDBYANAUTHORIZED DANA
. %  DEALER. . -
L 23 ‘ )
- N v |

S A




FROM :A.Y.P.-SALES DEPT

"REPAIR PARTS

803 533 4900

1983:34-11 B5: 32

#6686 P.15/15

12 HP 38" TRACTOR - MODEL NUMBER YF1238A
TRANSAXLE DANA-MODEL NUMBER 4360.7
TRANSAXLE . _
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. - NO. No. : K
1. 3865 Housing, Upper 41 3645 Sprocket, 9 Testh
2 1919 Screw, Tapping, Large 42 3853 Goar, Bevel, 42 Tesih
1/4-20 x .734 . 43 3749 *Washer, Plain 758 x 1.12x.010
3 . 1151 Ball, Detent 3652 . *Washer, Plain .788x 1,12 x 018
" 4 3626 Spring, Detent 3693 *Washer, Plain .758x 1.12 x .020
§ 3623 Screw, Set 3653 © *Washer, Plain ,768x 1.12 x .025
6 4336 Assembly, Shifter 3408 *Washer, Piain .758 x 1.95 .020
.7 3884 O-Rin o . 3732 *Washer, Plain 758X 1.26 x.025
8 3885 *Washer, Plain .505 x 942 x.006 3184 * Washer, Plain 758 % 1.25 ¥ :.031
3886 * Washer, Plain .505 x 842,010 B733 *Washer, Plain .758 x 1.25 x .035
3887 . *Washer, Plain 006 x:.942 x .015 3198 *Wagher, Plain 758 x 1.95 x .040
3888 - *Washer, Plain .505 x .942 X.020 3734 - " *Washer, Plain 758 % 1.25 x .045
3889 . *Washer, Plain .505 x .942 x 026 3735 *Washer, Plain .758 x 1.25 X..050
3121 *Washer, Plain..505 x .942 x 030 3736 *Washer, Plain 758 x 1.25 x 055
3890 *Washer, Plain .505 x .842 x .040 3180 *Wagher, Plain 7568 x 1.25 % .062
g 1100 Ring, Retaining . ‘ 44 3882 Shatt, Drive .
10 1099 Ring, Retaining - ‘ 45 3646 Cear, Spur, 12 Teeth
11 1959 *Washer, Plain 632 x 1.00 x 010 46 . 3707 Gear, Spur, 15 Teeth
1441 *Washer, Plain .632 x 1.00 x 020 47 3866 Gear, Sput, 20 Teeth
1423 *Washer, Plain .632 x 1.00 x .028 48 3719 Gear, Spur, 25 Teeth
1082 *Washer, Piain .632 x 1.00 x .031 49 3868 Cear, Spur, 28 Teeth
- 1424 * Washer, Plain .632 x 1.00 x 036 S0 3683 Gear, Spur, 31 Teeth
1068 *Washer, Plain .632 x 1.00 x 041 ‘81 1145 Washer, Plain .632 x 1.00 x 060
1425 * Washer, Plain .632 x 1.00 x .46 62 319 Seal, Fait -
1358 *Washer, Plain .632 x .00 % .050 53 3180 Washer, Plain .758 x 1.25 x ,062
1145 * Washer, Plain .632 x 1.00 x .060 54 3880 Axig, Left Hand .
1318 *Wagsher, Plain .632 x 1.00 x 082 65 ar7s0 Gear, Miter, 15 Teeth
12 3312 " O-Ring : . 56 3656 Ring, Retaining
13 3876 Washer, Plain .632 x 1.38 x .046 - &7 3838 Gear, Spur, 32 Testh
14 1374 Key, Woodruff #9 58 . 3919 Shaft, Cross ‘
16 4134 " Assembly, Kit, Input Shaft 89 3781 Gear, Miter, 15 Teeth
16 3590 Pinion, Bevel, 14 Teeth 80 3881 Axle, Right Hand
17 3624 Ring, Retaining 61 3864 Housing, Lower
18 3625 Chain, 24 Pitches 62 3920 Puck, Friction
19 1542 " Bearing, Flange €3 3276 Disc, Brake
20 3773 Gear, Spur, 14 Teeth 64 3758 ‘Spacer
21 3631 Collar, Clutch 65 3918 Jaw, Brake
22 3828 Keay, Clutch 66 3843 Pin, Dowel
23 1369 Key, Woodruff 67 3915 Screw, Tapping, Large
24 3883 Shatft, intermediate ‘ 6/16-18 x 2.25
25 1375 Key, Woodruff #61. 66 3768 Lever, Actuating :
26 3e27 - Bing, Retaining - 69 3780 Washer, Plain 321 x 1.00 x .055
27 3830 Sprocket, 18 Teeth 70. 3917 Bracket, Anti-Rotation
28 3841 Spacer 71 3847 Locknut 5/16-24
29 3786 Gear, Spur, 37 Teeth 72 3724 Screw, Tapping, Large
30 3rss Gear, Spur, 35 Teeth 6/16-18 x 1.44 -
31 3867 Gear, Spur, 30 Teeth 73 3906 Washer, Plain .343 x .81 x .059
32 3783 Gear, Spur, 25 Testh 74 3007 Puck, Friction ‘
33 38a9 Gear, Spur, 22 Teeth 75 4300 Grease o
34 3741 Gear, Spur, 19 Teath ‘
35 3628 Washer, Plain .640 x 1.37 x .061 * Use In Various Combinations To Maintain Proper
36 1423 Washer, Plain .632x 1.00 x .026 - Clearances.
37 3422 Spacer .630x 1.00x.169 -
38 4286 Assembly, Gear, Combination of **. Order Key Number 15
12 Teeth and 35 Teeth
39 3877 Shaft, Idler NOTE: All component dimensions given in U.S. inches
3901 Spacer .635 x.875 x 755 1inch = 25.4 mm

19



